
 
 

 

 

FORM-I 
 

 

For 

 

 

PROPOSED AGROCHEMICALS MANUFACTURING UNIT 

 

of 

 

M/s. CRYSTAL CROP PROTECTION PVT. LTD. 

Plot No. D2/CH-14, Dahej - II, GIDC Industrial Estate,  

Tal: Vagra, Dist: Bharuch, Gujarat 

 



APPENDIX I 
 

FORM 1 
(I) Basic Information  

Sr.  

No. 

Item Details 

1. Name of the Project/s Crystal Crop Protection Pvt. Ltd. 

2. S.No. in the Schedule 5 (b) 

3. Proposed 

capacity/area/length/tonnage to be 

handled/command area/lease 

area/number of wells to be drilled 

Proposed Agrochemicals: 3425 MT/Year 

No bore well to be drilled within the premises.   

4. New/Expansion/Modernization New 

5. Existing capacity/area etc. N.A. 

6. Category of project i.e. ‘A’ or ‘B’ ‘A’ 
[...]
I and CIS-II the reaction mass is taken for filtration. The Mother liquor is further treated for 

recovery of TEA and Cypermethrin. Then the filtered cake is taken for acidification using 

dil.H2SO4in n-hexane. Layer is separated and cooled up to 10 °C and again filtered to get 

Alphamethrin. The mother liquor is further taken for hexane recovery to get another crop of 

Cypermethrin. 

 

Chemical Reaction 

 

 
 



Mass Balance  

 

MATERIAL BALANCE-Alphamethrin       Batch size (Final output): 1000 Kg 

S.

No 

Name of material Input 

Qty. (Kg) 

Product 

Output 

Qty.(Kg) 

Recovery Losses Total 

Liquid Others 

1 Alphacypermethrin 

acid chloride 

766  

 

 

 

 

 

 

 

 

1000 

Hexane  Hexane 

Loss 

 

 

 

 

 

 

 

 

 

11576 

2 m-

Phenoxybenzaldehyd

e 

655 4275  515 

3 Sodium cyanide 200 TEA + 

Cypermethri

n (Recycle) 

Aq. for 

ETP 

 

4 Hexane 4750 960 4626  

5 TEBA 18 Low purity 

Cyper (By 

Product) 

  

6 Soda ash 18 200   

7 Water 3569    

8 TEA 800    

9 Hypo chloride 800    

      

   1000 5435 4626 515 

 Total 11576     11576 



30. Diafenthiuron technical 

 

Manufacturing Process 

Step 1: 2, 6-Di-isopropylaniline is brominated in the para position by Bromine. The reaction is 

carried out at 30 °C and the solution is neutralized by caustic and the product is used for the 

next reaction.  

Step 2: Bromo product is reacted with potassium phenate in DMF in presence of copper 

powder as catalyst.  After completion of reaction, the solvent is distilled out and the product is 

taken in Xylene and washed with water and filtered to remove impurities and finally taken for 

next step reaction.  

Step 3: Phenated product is reacted with sodiumthiocyanate to get Thiourea. The product is 

washed with water and dried. The dried product is converted into isothiocyanate under 

nitrogen atmosphere and the product is washed with water and dried to get pure Thiocyanate. 

Step 4: Thiocyanate is reacted with t-butylamine amine in solvent and crystallized to get the 

desired product difenthiuron as technical. 

 

Chemical Reaction 

 

 
 



Mass Balance  

 

MATERIAL BALANCE-Diafenthiuron technical       Batch size (Final output): 1000 Kg 

S.

No 

Name of material Input 

Qty. (Kg) 

Product 

Output 

Qty. 

(Kg) 

Recovery Losses Total 

Liquid Others 

1 Xylene 1236  

 

 

 

 

 

1000 

Reaction 

mass-1 

Aqueous-1 Xylene 

loss 

 

 

 

 

 

 

10233 

2 DIPBA 825 2712 1602 78 

3 NaSCN 267 Reaction 

mass-2 

Filtrate ML  

4 HCl (30%) 384 2160 1380  

5 Reaction mass-1 2712 Xylene  Org. 

residues 

6 Water 1050 1158  143 

7 Reaction mass-2 2160    

8 Tert-butylamine 219    

9 Filtrate mother liquor 1380    

      

   1000 6030 2982 221 

 Total 10233     10233 



31. Fenpyroximate 

 

Manufacturing Process 

Fenpyroximate is a pyrazole class of acaricide. It is manufactured by the reaction tert-butyl-4- 

(Bromomethyl) benzoate (TBB) with 1, 3-dimethyl-4-phenoxypyrazole oxime (DMPPO) in the 

presence of KOH by using dimethyl formamide as solvent at 120 °C for 10 h. After completion of 

reaction solvent is recovered and to the residual mass MDC is taken and stirred till complete 

dissolution. Water is added and the organic phase is thoroughly washed. Layers are separated 

and MDC is recovered to get Fenpyroximate which is dried till constant weight. 

 

Chemical Reaction 

 

 
 

Mass Balance  

 

MATERIAL BALANCE-Fenpyroximate       Batch size (Final output): 1000 Kg 

S.

No 

Name of material Input 

Qty. 

(Kg) 

Product 

Output 

Qty.(Kg) 

Recovery Losses Total 

Liquid Others 

1 TBB 755  

 

 

 

 

 

1000 

DMF  HBr DMF loss  

 

 

 

 

 

13074 

2 DMPPO 647 3810 192 190 

3 KOH 172 MDC Water MDC loss 

4 DMF 4000 4275 3000 225 

5 MDC 4500   Org. 

Impurities 

6 Water 3000   382 

   1000 8085 3192 797 

 Total 13074     13074 



32. Flubendiamide 

 

Manufacturing Process 

Iodo benzoic acid and TEA was dissolved in MDC. Into this Thionyl chloride was added and 

stirred the mixture for few hours. After completion of reaction MDC and Thionyl chloride was 

distilled completely. Crude mixture was again dissolved in MDC and Flubendiamide was added 

and stirred for 4h. After completion of reaction MDC was distilled out. Crude mixture was 

dissolved in THF and mCPBA was added portion wise and stirred for 2h. After completion of 

reaction THF is distilled out. Crude reaction mixture was dissolved in 10% NaHCO3 solution 

white ppt was filtered off. Residue was washed with water and dried completely to get desired 

product as white powder. 

 

Chemical Reaction 

 

 
 



Mass Balance  

 

MATERIAL BALANCE-Flubendiamide       Batch size (Final output): 1000 Kg 

S.

No 

Name of material Input 

Qty. (Kg) 

Product 

Output 

Qty.(Kg) 

Recovery Losses Total 

Liquid Others 

1 Acid 618  

 

 

 

 

 

1000 

THF  MDC loss  

 

 

 

 

 

9754 

2 Amine 410 3175  122 

3 Thionyl chloride 187 MDC Waste 

water 

THF loss 

4 TEA 159 2350 2800 165 

5 MDC 2472   Drying 

loss 

6 mCPBA 568   142 

7 THF 3340    

8 10% NaHCO3 2000    

   1000 5525 2800 429 

 Total 9754     9754 



33. Profenophos 

 

Manufacturing Process 

Reaction of o-Chlorophenol with bromine gives Bromo Chlorophenol (BCP). Bromo 

Chlorophenol (BCP) with diethyl thiophosphoryl chloride (DETCl) in presence of sodium 

hydroxide (NaOH) to yield intermediate A. Intermediate A and Trimethylamine, to give Q-Salt. 

Finally reaction of Q-salt with n-propyl bromide gives Profenofos technical. 

 

Chemical Reaction 

 

 

 

 

 

 
 



Mass Balance  

 

MATERIAL BALANCE-Profenofos       Batch size (Final output): 1000 Kg 

S.

No 

Name of material Input 

Qty. (Kg) 

Product 

Output 

Qty.(Kg) 

Recovery Losses Total 

Liquid Others 

1 o-Chloro phenol 398  

 

 

 

 

 

1000 

 Hydro 

Bromic acid 

  

 

 

 

 

 

7397 

2 Liquid bromine 485  206  

3 DETCl 566  TMA Organic 

Impurity 

4 TMA 709  212.2 448.9 

5 Propyl bromide 363  Aqueous 

waste 

Sodium 

bromide 

6 Water 4661  5268 261.9 

7 Sodium hydroxide 215    

      

   1000  5686.2 710.8 

 Total 7397     7397 



34. Thiamethoxam 

 

Manufacturing Process 

The Intermediate 3-methyl-4-nitroimino-1,2,3,6-tetrahydro-1,3,5-oxadiazine (MMTO) is taken 

in Acetonitrile and is reacted with 3-chloro-5-chloro methylthiazole (CCMT) in presence of 

K2CO3 under reflux. After completing the reaction, the mass is cooled and the product is 

crystallized, filtered. The mother liquor is collected and is sent for solvent recovery. The solid 

product is washed with water and dried to get the desired product. 

 

Chemical Reaction 

 

 

 

 

 

 

 

Mass Balance  

 

MATERIAL BALANCE-Thiamethoxam       Batch size (Final output): 1000 Kg 

S.

No 

Name of material Input 

Qty. 

(Kg) 

Product 

Output 

Qty.(Kg) 

Recovery Losses Total 

Liquid Others 

1 CCMT 840  

 

 

 

 

 

1090 

Reaction mass  DMF loss  

 

 

 

 

 

11950 

2 MNIO 800 3325  760 

3 K2CO3 760 Crude 

Thiamethoxam 

Aq. 

effluent 

 

4 DMF 925 1750 3650  

5 Reaction mass 3325 Methanol   

6 Water 1775 1375   

7 Crude Thiamethoxam 1750    

8 80% MeOH 1775    

   1090 6450 3650 760 

 Total 11950     11950 



35. Triazophos 

 

Manufacturing Process 

Triazophos isorganophosphorous type insecticide/nematicide/acaricide. It is manufactured by 

condensation of o, o-diethylthiophosphoryl chloride (DETCl) with 3-hydroxy-1-phenyl Triazole 

(PHT) in presence Na2CO3 using Xylene as solvent during reaction stage. The technical 

Triazophos thus obtained is formulated to 60-62% concentration. 

 

Chemical Reaction 

 

N

N
H

N
OH

+
Cl

P

S

O
O

Na2CO3, Xylene
N

N

N
O

P OEt

S

OEt

 
 

Mass Balance  

 

MATERIAL BALANCE-Triazophos       Batch size (Final output): 1000 Kg 

S.

No 

Name of material Input 

Qty. 

(Kg) 

Product 

Output 

Qty.(Kg) 

Recovery Losses Total 

Liquid Others 

1 PHT 385  

 

 

 

 

 

1000 

  Solid 

waste 

 

 

 

 

 

 

2711 

2 Na2CO3 190   268 

3 DETCl 490  Aq. 

effluent 

 

4 CuCl 7  1443  

5 KCl 7    

6 KHP 5    

7 H3PO4 25    

8 NaCl 2    

9 o-Xylene 400    

10 Water 1200    

   1000  1443 268 

 Total 2711     2711 



ANNEXURE: 3 

WATER CONSUMPTION AND EFFLUENT GENERATION  

 

Proposed 

 

Sr. 

No. 

Purpose of Water Water Consumption  

m
3
/Day 

Waste Water 

Generation m
3
/Day 

1. Domestic  6 6 

2. Industrial 

 Process 70 64 

 Cooling Tower 70 4 

 Washing 6 6 

3. Gardening 10 - 

Industrial Total 156 74 

Total 162 80 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

WATER BALANCE DIAGRAM 

 

 

 
Raw Water –162 KL/Day from GIDC 

Domestic  

6 KL/Day 

Process  

70 KL/Day 

Cooling Tower 

70 KL/Day 
Gardening 

10 KL/Day 

64 KL/Day 4 KL/Day 

ETP –80 KL/Day                        

Washing 

 6 KL/Day 

6 KL/Day 

ETP 

Final treated effluent to 

GIDC drain for final 

disposal 

Low COD & Low TDS 60 KL/Day                        

High COD & 

High TDS -         

20 KL/Day � 

MEE 

MEE Condensate  

MEE Salt � 

TSDF 

6 KL/Day 



ANNEXURE: 4 

ETP DETAILS 

M/s. CRYSTAL CROP PROTECTION PVT. LTD. shall have an Effluent treatment plant consisting 

of primary, secondary and advance treatment units. The effluent confirming to inlet standards 

of GIDC drain. The details of ETP are as follows.  

 

For Low COD and TDS Stream I (60 KLD) 

 

First all non-toxic and biodegradable streams of wastewater shall pass through Screen Chamber 

(SC) where floating material shall be removed with help of Screen (S-01). Then effluent shall be 

collected in Collection cum Equalization-1 (CET-1). Then after, Equalized wastewater shall go to 

Neutralization Tank-1 (NT-1) by pump. Here caustic is added from Caustic Dosing Tank by 

gravity to maintain neutral pH of wastewater. Mixer is provided after NT-1 to keep all 

suspended solids in suspension and to provide proper mixing. 

 

Then after, neutralized wastewater shall go to Flash Mixer-1 (FM-1) by gravity. Alum and 

Polyelectrolyte shall be dosed from Alum Dosing Tank (ADT) and Polyelectrolyte Dosing Tank 

(PEDT) respectively by gravity into FM to carry out coagulation by using a Flash Mixer. 

 

Then after, coagulated wastewater shall be settled in Primary Tube Settler (PTS).Clear 

supernatant from PTS shall be passed in Aeration Tank (AT). Here, condensate from MEE shall 

be mixed with effluent. In AT biodegradation of organic matter of the wastewater shall be 

carried out by bacteria (suspended growth) in the AT and for that oxygen shall be supplied by 2 

nos. of air blowers (B-01) through diffusers. Air blowers also keep MLSS in suspension. 

Nutrients will be added from NDTs to Aeration Tank for growth of Bacteria. 

 

Then after, waste water shall go to Secondary Settling Tank (SST) from AT. Here, the suspended 

solids shall be settled. Sludge shall be removed from bottom of SST and pumped to AT to 

maintain MLSS and excess activated sludge shall be sent to Sludge Sump (SS).  

 

Then, wastewater from Secondary settling tank (SST) shall be passed through Pressure Sand 

Filter and Active Carbon Filter and collected in Treated Effluent Sump. Clear supernatant from 

SST shall be collected in Treated Effluent Sump before sent to GIDC drain for deep sea disposal. 

 

 

Sludge settled in PTS and excess sludge from SST shall be collected in Sludge Sump then sludge 

shall be pumped to Filter Press where, dewatering shall be carried out before storage in HWSA 

and ultimate disposal to TSDF. Leachate from FP shall be sent back to CET-1 for further 

treatment. 

 

 

 

 



For High COD and high TDS Stream II (20 KLD) 

 

All High COD & TDS streams of wastewater shall be collected in Collection cum Equalization-2 

(CET-2). Then after, Equalized wastewater shall go to Neutralization Tank-2 (NT-2) by pump. 

Mixer is provided after NT-1 to keep all suspended solids in suspension and to provide proper 

mixing where caustic shall be added from Caustic Dosing tank to maintain neutral pH of waste 

water. Then after, neutralized wastewater shall be pumped to Flash Mixer-2 (FM-2) where 

Alum and poly shall be added from Alum Dosing Tank and Poly Dosing Tank respectively. Then 

after, coagulated wastewater shall be settled in Primary Settling Tank (PST). Sludge settles in 

PST shall be sent to Sludge sump (SS) and then pumped to Filter Press (FP) for dewatering.  

 

Clear effluent from PST shall be collected in Holding Tank (HT) before pumped to strippers. 

Effluent from stripper shall be then collected in MEE Feed Tank before pumped to Multiple 

Effect Evaporator. Condensate from MEE shall be sent back to Aeration Tank (AT) for further 

treatment and solids from Dryer (ATFT) shall be collected and stored in HWSA for disposal in 

TSDF.      
 



Detail of Units for Effluent Treatment Plant 

S.N. Name of unit Size (m x m x m) No. MOC/ Remark 

          Steam I -Low COD and TDS Stream (60 KLD )   

1 Screen Chamber (SC) 3.0  x 0.5 (0.05 LD+0.5 FB) 1 RCC M25+A/A 

Bk. Lining 

2 Collation cum Equalization Tank-1 

(CET-1) 

4.0 x 4.0 x (2.5LD+0.5 FB) 1 RCC M25+A/A 

Bk. Lining 

3 Neutralization Tank-1 (NT-1) 4.0 x 4.0 x (2.5LD+0.5 FB) 1 RCC M25+A/A 

Bk. Lining 

4 Flash Mixer-1 (FM-1) 1.2 x 1.2  x  (2.0 LD +0.5 FB) 1 RCC M25 

5 Primary Tube Settler (PTS) 2.5  x 2.5 x (2.0 LD + 0.75 HB+ 

0.5 FB) 

1 RCC M25 

6 Aeration Tank (AT) 10.0 x 7.0x (4.5 LD +0.5FB) 1 RCC M25 

7 Secondary Settling Tank(SST) 3.5  x 2.5  x(2.5 LD + 0.75 

HB+0.5 FB) 

1 RCC M25 

10 Sludge Sump (SS) 2.5  x 2.5  x (2.5 LD + 0.5) 1 RCC M25 

11 Filter Press (FP) 20 M3 / day 1 PP 

12 Pressure Sand Filter (PSF) 5 m3/hr  1 MOC = FRP 

13 Activated Carbon Filter (ACF) 5 m3/hr 1 MOC = FRP 

14 Treated Effluent Sump(TES) 4.8  x2.5  x (2.5 LD+0.5 FB) 1 RCC M25 

         Stream II  High COD and TDS Stream(20 KLD) 

1 Collation cum Equalization Tank-2 

(CET-2) 

3.5 x 3.5 x (2.5LD+0.5 FB) 1 RCC M25+A/A 

Bk. Lining 

2 Neutralization Tank-2 (NT-2) 3.5 x 3.5 x (2.5LD+0.5 FB) 1 RCC M25+A/A 

Bk. Lining 

3 Flash Mixer-2(FM-2) 1.0 x 1.0 x (1.5LD+0.5 FB) 1 RCC M25 

4 Primary Settling Tank (PST) 2.5 x 1.5  x (2.0LD+0.5 FB) 1 RCC M25 

5 Holding Tank (HT) 3.5 x 3.5 x (2.5LD+0.5 FB) 1 RCC M25 

6 Strippers 20 m3/day 1 SS 

7 MEE Feed Tank (MFT) 3.0 x 3.0 x (2.5LD+0.5 FB) 1 RCC M25 

 Four  Stages Multiple Effect 

Evaporators with ATFT (MEE ,ATFT) 

20 m3/day 1 SS 

RCC M25  = REINFORCED CEMENT CONCRETE (M 25 GRADE)  

PCC   = PLAIN CEMENT CONCREAT 

SS  = STAINLESS STEEL 

PP  = POPYPROPELINE  



EXPECTED CHARACTERISTICS OF WASTEWATER BEFORE & AFTER TREATMENT 

Low COD Stream 

Sr. 

No. 

Parameter 

 

Characteristics  

Untreated  Treated  

1. pH 2 to10 6.5 - 8.5 

2. SS 250 100 

3. TDS 2500 2200 

4. COD 7000 240 

5. BOD 3000 90 

6. Ammonical Nitrogen 50 40 

 

 

High COD & High TDS 

 

Sr. 

No. 

Parameter 

 

Characteristics  

Untreated  

1. pH 2 to10 

2. SS 500 

3. TDS 30000 

4. COD 35000 

5. BOD 5000 

6. Ammonical Nitrogen 200 

 



Flow Diagram:  

 

 

  



ANNEXURE: 5 

DETAILS OF HAZARDOUS SOLID WASTE MANAGEMENT AND DISPOSAL 

 

S.NO. WASTE DETAILS WASTE 

CATEGORY 

QUANTITY 

MT/Year 

MODE OF DISPOSAL 

1. ETP Sludge  34.3 300 Collection, Storage, Transportation and 

Disposal at Nearest TSDF for Secured 

Landfill 

2. Process Sludge 26.1 250 Collection, Storage, Transportation and 

Disposal at Nearest TSDF or sell to Cement 

Industry 

3. Distillation Residue 36.4 180 Collection, Storage, Transportation and 

Co-processing in Cement Industries or 

incineration at Common Incineration 

facility 

4. MEE Salt 34.3 350 Collection, Storage, Transportation and 

Disposal at Nearest TSDF 

5. Used Oil 5.1 0.5 Collection, Storage, Transportation & 

recycle to GPCB authorized recycler 

6. Discarded 

Drums/Bags/Containers 

33.3 10 Decontamination, Storage & sent to 

actual recycler 

7. 35% HCl  D2 45 Collection, Storage, Transportation & 

Sell to end user  

8. Inorganic Salt - 1050 Collection, Storage, Transportation and 

Disposal at Nearest TSDF 

9. Spent Sulphuric Acid D2 350 Collection, Storage, Transportation & 

Sell to end user  

 

 

 

 



ANNEXURE: 6 

DETAILS HAZARDOUS CHEMICAL STORAGE FACILITY 

 

Sr. 

No. 

Name of the Hazardous 

Substance 

Maximum 

Storage 

(KL)  

 

Mode of 

Storage 

State & 

Operating 

pressure & 

temperature 

Possible type of Hazards 

 

1 Thionyl Chloride 10 Tank NTP Corrosive 

2 Toluene 20 Tank NTP Flammable 

3 DMF 20 Tank NTP Flammable 

4 Oxirane 20 Tank NTP Flammable 

5 EDC 20 Tank NTP Flammable 

6 EDA 20 Tank NTP Flammable 

7 Hexane 20 Tank NTP Flammable 

8 n-Butanol 20 Tank NTP Flammable 

9 Ethyl Acetate 20 Tank NTP Flammable 

10 Methanol 20 Tank NTP Flammable 

11 Xylene 20 Tank NTP Flammable 

12 Dimethyl amine 20 Tank NTP Flammable 

13 Ethanol 20 Tank NTP Flammable 

14 Dimethyl Sulfoxide 200 Lit Drum NTP Flammable 

15 Hydrogen 0.5 MT Pipeline 10 Kg/cm
2

, 

Ambient 

Flammable 

16 MDC 20 Tank NTP Toxic 

17 TEA 200 Lit Drum NTP Flammable 

18 THF 200 Lit Drum NTP Flammable 

19 o-Chloro Phenol 200 Lit Drum NTP Toxic 

20 Liq. Bromine 5 Tank NTP Corrosive 

21 Phosphoric Acid 200 Lit Drum NTP Corrosive 

22 Propionic Acid 200 Lit Drum NTP Flammable 

23 Sulfuric Acid 20 Tank NTP Corrosive 

24 Nitric Acid 20 Tank NTP Corrosive 

25 Acetic Acid 20 Tank NTP Corrosive 

26 Formic Acid 200 Lit Drum NTP Corrosive 

27 Cynuric Acid 200 Lit Drum NTP Corrosive 

28 HCl 20 Tank NTP Corrosive 



ANNEXURE: 7 

DETAILS OF FLUE & PROCESS GAS EMISSION 

 

Flue Gas Emission from Boiler 

 

SOURCES OF GASESOUS EMISSIONS STACK 

Fuel Used F.O. / L.D.O. & Agro Waste/Briquettes  

Quantity of Fuel FO/LDO: 80 Lit/Hr,  

Agro Waste/Briquettes: 250 Kg/Hr 

  

Type of Emissions SO2 NOx SPM 

Permissible Limits 262 mg/Nm
3
 94 mg/Nm

3
 150 mg/Nm

3
 

Stack Height 30 meters 

Stack Diameter at the Top 600 MM 

Air Pollution Control System Dust Collector/Cyclone 

 

Details of Process Vent; Vent Attached To Process 

 

Sr.  

No. 

Stack attached to Stack Height Air  

Pollution  

Control  

System 

Parameter Permissible Limit 

Proposed 

1 Process Vent – 1 11 m Two 

Stage  

Scrubber 

HCl 

         SO2 

20 mg/Nm
3
 

40 mg/Nm
3
 

2 Process Vent – 2 11 m HCl 

         HBr 

20 mg/Nm
3 

05 mg/Nm
3
 

3 Process Vent – 3  11 m SO2 40 mg/Nm
3
 

 

 

 

 

 

 

 

 

             



ANNEXURE 8 

  

SOCIO - ECONOMIC IMPACTS 

1) EMPLOYMENT OPPORTUNITIES  

The manpower requirement for the proposed project is expected to generate some permanent 

jobs and secondary jobs for the operation and maintenance of plant. This will increase direct / 

indirect employment opportunities and ancillary business development to some extent for the 

local population. This phase is expected to create a beneficial impact on the local socio-economic 

environment. 

 

2) INDUSTRIES  

Required raw materials and skilled and unskilled laborers will be utilized maximum from the local 

area. The increasing industrial activity will boost the commercial and economical status of the 

locality, to some extent. 

 

3) PUBLIC HEALTH 

The company regularly examines, inspects and tests its emission from sources to make sure that 

the emission is below the permissible limit. Hence, there will not be any significant change in the 

status of sanitation and the community health of the area, as sufficient measures have been 

taken and proposed under the EMP. 

 

4) TRANSPORTATION AND COMMUNICATION 

Since the existing factory is having proper linkage for the transport and communication, the 

development of this project will not cause any additional impact. 

In brief, as a result of the proposed project there will be no adverse impact on sanitation, 

communication and community health, as sufficient measures have been proposed to be taken 

under the EMP. The proposed project is not expected to make any significant change in the 